



Sample Number: **Z45596/2**

Page 1 of 1

Client: Consorzio Cavatori Produttori Profido
Site reference: n/a
Product for test: **PORPHYRY**
Source n/a
Date Received: 15-Dec-08
Date tested: 17-23/12/08

Lab. Scheme Number: 10991

Measurement of Water Absorption - BS EN 13755:2002

Dimensions of test specimens

	1	2	3	4	5	6		
Length mm	50.0	50.1	50.1	50.4	50.2	50.0		
Breadth mm	48.6	49.1	48.7	49.8	49.1	49.4		
Height mm	50.4	50.4	49.7	48.8	50.5	50.1		
Water absorption (%)	0.9	0.9	0.7	0.7	0.7	0.7	Mean	0.8

Remarks

The results relate only to samples tested

END of REPORT

Distribution:

Consorzio Cavatori Produttori
 Porfido
 Via S. Antonio, 106
 38041 Albiano (TN)
 Italy

Authorised By:

Approved Signatories
 IGL Valentine () Technical Manager
 PG Shrubsole () Principal Materials Engineer
 DJ Green () Laboratory Manager

Fao Matteo Paolazzi

Date: 22/01/2009